DPSTD-84-114

A0l 00 147 ET3

RDS ADMINISTRATION ‘

TECHNICAL DATA SUMMARY \\llll“l\l\ﬂl\lﬂl\l\llll\Nl\llllll“l\lﬂ\ll\ T

F/H EFFLUENT TREATMENT FACILITY

- J. P. RYAN

R. E. STIMSON

Approved by

G. W. Wilds, Research Manager
Waste Processing Technology Division

- Approvai Date: December 1984

E. |. du Pont de Nemours & Co.
Savannah River Laboratory
Aiken, SC 29808

PREPARED FOR THE U. S, DEPARTMENT OF ENERGY UNDER CONTRACT DE-ACQ9-765R00001



TECHNICAL DATA SUMMARY

F/H EFFLUENT TREATMENT FACILITY



TABLE OF CONTENIS

1.0

2.0

3.0

4.0

INTRODUCTION

1.1 Summary
1.2 Process Goals
1.3 General Process Description

.

DESIGN BASES
2.1 Process Feed Sources

2.1.1 Normal Daily Effluents
2.1.2 Canyon Cooling Water
[...]
Date 12/30 12/31- 12/31 1)1 1/2 1/2 1/3 1/3 1/9 1/13  1/13
Time 3pm 10 pm 10 am 11 am 11 am 7 am 7 am 7 an 7 am 8 am 2 am 2 am
Location Inlet Inlet OQutlet Inlet Qutlet Inlet OQOutlet Inlet Outlet OQutlet Inlet OQutlet
Na (ppm) 11. 16. 16. 17. 16. 16. 15. 15. 16. 17. 14, l4.
Ca 4.0 4.3 4.3 4.5 4.5 4.4 4.6 4.5 b.b 3.9 3.9 3.9
51 4.6 4.3 4.3 5.9 5.9 5.2 5.1 5.1 5.3 4.7 '4.6 4.7
Al 0.8 1.1 1.1 1.1 1;2 0.6 0.5 0.6 0.6 0.3 0.3 0.4
Fe 0.4 0.5 0.5 0.54 0.53 0.29 0.26 0.29 0.30 0.9 0.2 0.3
Mg 0.4 0.4 0.4 0.45 0.45 0.43  0.43 0.42 0.43 0.4 0.4 0.4
Cu 0.011 0.010 0.012 0.015 <0.10 <0.10 <0.10 <0.10

Hg | 0.005 0.004

S0, 20 26 26 35.0  34.0 35.0 34.0 30.0  35.0

cl 1.6 1.9 1.6 2.2 2.0 2.2 2.0 2.8 2.9

NO, <1.0 <1.0 <l1.0 <1.0 <1.0 <1.0 <1.0 <1.0 <1.0

NO 4 <l.0 <1.0 <1.0 <l.5 <I1.5 <l.5 <l.5 <l.5 «<l1.5

PO, <l.5 <l.5 <1.5 <l.5 <1.5 <l.5 <l.5 <l.5 <1.5

F <0.1 <0.1 <0.1 <0.1  <0.1 <l.5 <1.5 <l.5 '<l1.5



TABLE 2.4-5

Concentrated Waste Chemical Disposal: Problems and Remedial Actions

Chemicals

Problem

Potassium dichromate

Zinc

Suifate

Permanganate

Calcium

Fluoride

Aluminum

0Oil/grease

Oxidation of RO
membranes

Filter and RO
foulant

Poor solubility
RO foulant

Oxidant, RO foulant

Poor solubility
RO scalant

Poor solubility
corrosive

Possible RO foulant

Filter and RO foulant

2-24

]

Remedy

Reduce to Cr(III)
Complex with EDTA

Maintain low Ca, Ba
Precipitate with Al

Reduce, dilute

Precipitate (Oxalate)
add RO antiscalant

Maintain low Ca
form Al complex

Precipitate with SO,
filter at pH7

Add acid or base to
RO feed

Separate disposal
emulsify (for UF)
activated carbon (for
Precoat or UF)

carbon bed (between -
filter and RO)



3.0 PRODUCT DESCRIPTION
3.1 Pretreatment Product

The object of the pretreatment stage is to produce a high
quality feed for the the next process stage of the ETF, which is
filtration. The definition of an acceptable product includes the
following specifications.

® FExcess oxidizing and reducing agents are to be eliminated. Ironm
should be present as Fe(III), with no detectable free chlorine

or Cr(VI).
@ The feed pH is to be adjusted in the range of 7-8.
o Algae and bhacteria growth should be inhibited.

® Large grit particles that might interfere with pump performance
should be removed.

0 Heavy films and two-phase systems must be skimmed (until/unless
the filtration system has proven its ability to handle them).

© Cationic surfactants are to be avoided (especially for UF/RO)
but can be precipitated with anionic surfactants if necessary.

No decontamination factor is associated with pretreatment.

3.2 Filtration Praduct

The object of filtration is to remove all suspended material,
including colloids, so that fouling and/or colloidal transport do
not affect the subsequent stages of the F/HETF adversely.

The product of the filtration stage will go directly to
.reverse osmosis and then to ion exchange. Therefore, it should
meet the following specifications.

® The Silt Density Index of the product must be less than 3.0 and
preferably <1.0. (See Appendix E for a discussion of SDI
measurement .) 1

9 The total iron conceantration should be less than 0.1 ppm.

© The reactive silica concentration should not exceed 7.0 ppm as
Si0, (for a 20:1 reverse osmosis concentration factor).

© The pH of the product should be in the range of 7-8, although
extremes are tolerated for short durations by reverse osmosis
membranes.



® The temperature of the product should be constantly maintained
in the range of 35-40°C. Lower temperatures result in poor flux
and fouling due to the precipitation of concentrated material.

The decontamination factor afforded by filtration may be signifi-
cant (see Appendix C and Section 4.2).

3.3 Reverse Osmosis Product (Ion Exchange Feed)

The product from the reverse osmosis stage of the F/HETF will
be relatively clean permeate which has been filtered through the
reverse osmosis membranes. It will have the following
characteristics.

® RO permeate will have a conductivity that is roughly 20
micromhos/cm, or 5% of the initial feed.

© Except for that selective transport of carbonate or ammonia, the
permeate will be at roughly the same pH as the feed. However,
dissolved gasses are not rejected.

® Acid or base may be added to the RO feed to minimize fouling
problems or to improve rejection, thus adjusting permeate pH
within the range of 4-10.

® The radicactivity in the permeate will be less than 5% of that
present in the initial feed stream.

@ The permeate will contain virtually zero suspended particles,
colloidal material, and undissolved solids which could otherwise
transport activity through ion exchange columns.

® The volumetric ratio of permeate to concentrate will range from
10 to 20:1, depending on the chemistry (i.e., silica concentra-
tion) of the feed., A ratio of 12.3 should be easily achievable
with filtered F- and H-Area daily effluents at 35°C, This ratio
can be improved considerably with the use of chemical additives
to prevent RO scaling.

See Section 4.3 and Appendix C for Decontamination Factors.

3.4 Ion Exchange Product (to the Environment)

The final product of the F/HETF will be suitable to meet all
current regulations concerning effluent quality. The proposed
system would normally discharge neutral, filtered, deionized water,
with virtually nothing else detectable by normal methods. The only
measurable remaining contaminant would be tritium

See Section 4.4 and Appendix C for Decontamination Factors.

3-2




3.5 WMETF Evaporator Overheads

The overheads from the F/HETF evaporator will be carefully
characterized before a final decision is made either to recycle
them through all or part of the -ETF or to release them to the
environment. Any undesirable recycle buildup will be addressed by
nonregenerable ion exchange. These questions will be decided on
the basis of the criteria established for the F/HETF releases.

3-3



SECTION 3 REFERENCE

1. Permasep Engineering Manual,-Bulletin 506, E. T. du Pont -
de Nemours and Company, Wilmington, DE 19898 (1982).




4,0 PROCESS DESCRIPTION

4.1 Pretreatment

_ The pretreatment process will provide a product consistent
with the description given in Section 3.1. The process will
consist of the following stages (Figure 4.1-1).

@ A grit removal basket or chamber for removing foreign objects
® An underflow section for the separation of two-phase systems

® An oxidation step (preferably ozonolysis) to control algae and
bacteria, to convert all iron to filterable Fe(III}, to destroy
phenol!l and to reduce organic fouling

® pH adjustment (7-8) to minimize iron/silica solubility for more
effective filtration. A two tank cascade with automatic on-line
adjustment should be considered.

® FEquilibration time (in pH adjustment) to allow for the
disgipation of ozone

@ Temperature adjustment (Range 35-40 C) for reverse osmosis
@ Special chemical addition stage

Options also include the addition of flocculants, including
alum and ferric iron, powdered activated carbon, and anionic sur-
factants. Pumping capability should be adequate for these
materials.

4,2 Filtration
4.2.1 General

As stated in Section 3.2, the primary purpose of filtration is
to provide a feed of adequate quality for treatment by reverse
osmosis and ion exchange. Filtration will also reduce the amount
of activity that the rest of the system will have to remowve, but
the decontamination factors will vary considerably from one radio-
nuclide to another, depending on adsorption and solubility charac-
teristics.2~3 The main candidates for the filtration stage were
tubular preceoat filtratiom, multi-media filtration, and ultrafil-
tration. Tubular precoat filtration is the current reference
process.



4,2.2 Tubular Precoat -Filtration ' .
4.2.2.1 General

Tubular precoat filtration is an efficient and inexpensive
method of handling the low suspended sclids streams expected as
feed to F/HETF. Tubular preccat filters are widely used in the
nuclear power industry, predominantly in fuel pool and reactor
water loops.® Graver and Delaval filter demineralizers are typi-
cally operated in secondary water loops of pressurized water
reactors to filter and deionize recycled water. The fiber wound
tubes are precoated with powderéd ion exchange resin and used in
the filtration cycle until AP becomes large or ion breakthrough
occurs. The resin is then backwashed as a.dilute slurry and a
fresh preccat is applied. A tubular precoat filter has been in
operation at Savannah River for over 20 years.® The fuel pool in
RBOF uses a Porostone filter precoated with diatomaceous earth as
pretreatment for the mixed bed ion exchange column, which removes
radioactivity and maintains deionized water in the system. The
dilute backwash slurry from this filter currently goes to Tank 23.

The recommended filter for F/HETF is a Mott Inverted PHP
(pneumatic hydropulse). Filtration is performed by a thin layer of
filteraid (precoat) supported on the interior of a sintered metal
tube. Filtration is inside out. The filteraid and accumulated
solids are periodically removed by backpulsing the filter. A fresh .
precoat is applied and filtration resumes. As a result of lab and -
vendor (Mott Metallurgical) tests, the following operational
parameters are recommended:

¢ Filteraid Standard Supercel

® Precoat 0.1 1b/ft?

® Body Feed 25 ppm

® Flux _ 1.0 gpm/ft2 . L
AP 30psi : :

"o Media 2.0

4.2.2.2 Feed Requirements

The pretreatment as outlined in Section 4.1 is compatibhle with
tubular precoat filtration. A grit chamber will remove large,
settled solids leaving a low suspended solids feed stream. Control
of bacteria and algae by ozonation, chlorination, or ultraviolet is
important to prevent blinding of the filteraid, and the resulting
decrease in cycle time. Adjustment of the pH to neutrality mini-
mizes iron and silica solubilities making filtration most efficient.



4,2.2.3 Product Quality

The primary goal of filtration is to produce a feed stream
suitable for reverse osmosis. A relative measure of feed quality
used in the RO industry is the Silt Density Index test. 8DI values
less than 3,0 are recommended for F/HETF, The SDIs on product from
tubular precoat filtration are approximately 1.0. Feed for these
tests has included simulant, Trebler composites and process cooling
water (PCW) to simulate a cooling coil release (Section 4.2,2.5).
Total suspended solids (TS8S) which have been measured on feed and
filtrate samples correlate well with the SDI values.

In addition to producing high quality feed for RO, filtration
will provide significant removal of radioactivity. The insoluble
radionuclides, e.g., Ce, Ru, Zr/Nb, will be removed by submicron
filtration. The soluble radionuclides Cs and Sr also can be
removed by using an ion-specific filteraid to adsorb these species
and provide additional decontamination. Use of these materials may
not be practical or beneficial in daily operation of F/HETF, but
may prove useful in treating a high activity release.

4.2.2,4 System Design

In the reference process, stage cne of F/HETF will include a
200 sq ft, Inverted PHP filter (Figure 4.2,2-1), a 5 M gal day tank
for the precoat slurry, 2 5 M gal body feed tank, and polishing
cartridge filters. Filter operation is automated and cyclic:

® Precoat
® Filter
® Backwash ~

The tubes are precoated with a 0.25 wit % diatomaceous earth
slurry in a once through mode (recycle not required). Filtration
starts and continues until a predetermined AP is reached (~30 psi).
Diatomaceous earth body feed (~25 ppm) is continually added online
during filtration. The tubes are then backpulsed (air and/or
filtrate) and the 20-30 wt % slurry transported to waste disposal.
The cycle repeats. Preccat and backwash operations total approxi=-
mately 5 minutes out of the »2 hour cycle. The batch operation of
this filter requires either dual filters or adequate filtrate hold
capacity to interface it with the continuous reverse osmosis
process.

Downstream cartridge filters protect the reverse osmosis
membranes against diatomaceous earth leakage or process upsets. Two
" cartridges in series, a 2~20 im cartridge followed by a submicron
membrane cartridge will produce RO feed of <0.l ppm suspended solids.



4.2,2,5 Testing and Procedures
Sampling

A variety of samples were used in the experimental work to
represent the extremes in feed composition expected for F/HETF.
The feed will vary considerably depending on whether the facility
is processing routine effluents or treating a canyon or tank farm
release. The test samples ranged in activity from a cold simulant
to the high activity samples representing a cooling coil release.
Decontamination factors were obtained from the canyon and Trebler
samples, while much of the process data came from testing with PCW
and simulant. The following is a description of the test samples and
what type releases they represent:

Sample Description Radionuclide Content
. (d/m/mL)
1. 1AF/H First cycle feed, Ce-144 = 7,27E5
H-Canyon Ru-106 = 1.04E5
(Vessel 12.3) Cs-137 = 9.99E4
10°% or 105 dilution zr-95 = 3.70E3
2. Raw Metals/F Dissolver solution, Ce-144 = 2,73E4
F-Canyon Ru-106 = 7.43E3
(Vessel 8.1) Cs-137 = 3.98E3
103 dilution 2r-95 = 1,40E3
3. HAW/F High activity waste Ce-144 = 2,52E5
evaporator, F-Canyon Ru-106 = 9.46E4
{Vessel 9.3) Cs-137 = 4.09E4
10° dilution Zr-95 = 7.91E5
4. PCW Process cooling None

water, Bldg 773-A

5. Trebler Weekly composite Cs-137 = [E2
: samples collected Cs—137 = 2E2
at the Trebler monitor Ce~144 = 1E2 - 1E3
(spiked with 1AF/H} Ru-106 <1E2
6. Simulant’ Nonradioactive sample None

based on F & H-Area

average effluent concen-
trations (addition of
hazardous metals includes
includes Cr, Cu, Hg, Pb, Zn)



Experimental

Initial batch testing was performed to determine decontami-
nation factors for filtration using a variety of filteraids
{Table 4.2.2-1). These tests were conducted by stirring a known
amount of filteraid (50-5000 ppm) in a 15 mlL test solution for one
hour. The slurry was filtered (0.45 im Millipore or Nalgene) and
the filtrate analyzed. DFs were determined vs. filteraid composi-
tion and dosage.®

Process information as well as DFs for tubular precoat filtra-
tion has been obtained from constant rate tests in three different
experimental setups. Preliminary test work at SRL was performed on
a 45 mm diameter, 2.0 um Mott sintered metal disc. The disc is
typically precoated at 0.1 to 0.2 1b/ft2, then feed is pumped
through the filter at a constant rate, 1 GPM/ft?. Run cycle time
is determined by AP across the disc. At ~30 psi the run is termi-
nated. Information gained from these tests includes: optimum
precoat and bodyfeed amounts, run cycle time, flow rate, filtrate
quality. Testing at Mott Metallurgical used a 70 mm disc (0.5,
2.0, and 5.0 pn media), and results were in agreement with earlier
work.? Additional information from these tests includes: filter
cake quality, wt % solids, cake release, and media fouling tenden-
cies. Scaleup from disc to a single tube test unit was also
conducted at Mott. This automated system simulated the cyclic
operation of the recommended tubular precoat filter.

4.2,2,6 Results

~ Batch tests determined that use of a charged filteraid or
powdered ion exchange resin can enhance the filtration DF by
removing soluble radionuclides. The charged filteraid Cumo,
zeolite, and powdered ion exchange resins each remove the soluble
ionic species by providing ion exchange sites. The DF increases
with filteraid dosage and at 5,000 ppm the Cs and Ru removal tis
significant (Table 4.2.2-2). Because these materials are not
specific for the radionuclides (except for the zeolite), this mode
of operation is not recommneded on a daily basis due to the
increase in solid waste. 1In an accident scenario (typically low
TDS) however, there is the option of replacing the standard
diatomaceous earth filteraid wit an ion exchange material to obtain
a higher DF. Though the powdered ion exchange resins provide a
higher DF than Cuno, the charged material is almost identical to
[...]
of lon exchange regenerant and reverse osmosis concentrate. The
waste volume produced by ion exchange depends on the degree of
regeneration required, and on the regeneration frequency. The
later is substantially reduced if the ion exchange system is acting
as a polisher for reverse osmosis and not as the eatire deioni-
zation system. These relationships are described in Table 4.6-2,
and Figures 4.6-1 and 4.6-2.

The concentrate volume from reverse osmosis and the degree of
"water recovery' depend on the chemistry of the feed and the
adequacy of pretreatment. Operating projections bv Permasep and
Filmtec indicate that reverse osmosis will recover about 95% of the

4-22



water as permeate in daily service. Storm water processing may be
somewhat less efficient (i.e, 90% recovery), depending on the
silica concentration in the feed after pretreatment. The dissolved
solids concentration in reverse osmosis concentrate will normally
be less than that of the ion exchange regenerant. Since the con-
centration factor for evaporation depends on the evaporator feed
concentration (i.e., total mass of solids), the F/HEIF evaporator
will produce less concentrate if reverse osmosis is used, regard-
less of reverse osmosis recovery.

The values of the terms in Table 4.6-2 are based on 200 gpm of
feed going to the F/HETF. TIon exchange calculations are based on a
normalized feed of 2924 ppm NaNO,. Mixed bed cation exchange
‘regeneration volumes were 1.15 and 1.4 times theoretical for anion
and cation exchange, respectively., Dual bed regeneration volumes
were 3 times theoretical, which would assure "salt leakage" values
of less than about 6% for both the anion and the cation exchange
beds . 32733

.4.6.4 Evaporator Feed

. The feed volume going to the evaporator will be essentially
ag described above. Additional flows will originate from cleaning
solutions used in reverse osmosis and filter cleaning. However,
those which are designated as compatible {(e.g., dilute caustic
cleaning solutions) will be added to the F/HETF feed in the pre-
treatment system, rather than being sent directly to the evap-
orator. Except for caustic, waste cleaning solutions on the order

‘of 1 wt % or grea‘er would be treated most economically by the
evaporator. Thesc additional flows to the evaporator will be less
than 1 gal/min. '

4.6.5 Waste Volume

Based on the waste volume (i.e., mass of salt) presently going
to the 200-Area seepage basins, the total amount of salt produced
in a single year by an effluent treatment facility (ETF) working at
100% efficiency would be approximately 578,000 1b (Table 4.6.5-1).
Of this, about 545,000 1b would be sodium nitrate. The total vol-
ume of salt would be roughly 190,000 gal (30 wt % solution, density
1.23). This would be converted to 5.4 x 10% ft3 saltstone.2®

Allowing 9400 ft3 for the waste volume from ion exchange
"polishing and 6400 ft3 from the filtration,* the total volume of
saltcrete produced each year would be 7.0 x 10" ft3. This would
cover about 0.23 acres,** if the DWPF reference saltstone process
is used.27

4-23



The fact that 95% of the waste generated by the proposed : .
effluent treatment facility (F/HETF) would be either nitric acid or
sodium nitrate suggests that operating changes might be extremely
useful in reducing waste volume. Once the effluents are directed
away from the seepage basins, the excess nitric acid that has been
maintaining the seepage rate will simply be an undesirable waste
product. It will then be important to minimize the amount that is
lost to evaporator overheads and thus released to the ETF,.

In terms of the F/HETF waste treatment process, the only way
to significantly reduce the volume of waste concentrate going to
evaporation, and eventually to solidification, would be to elimi-
nate sodium nitrate retention by the day-to-day treatment system.
Selective removal of all contaminating material would be required
to accomplish this,

* Basis: from two-column mixed bed (MB—4 Rohm and Haas) plus
10 wt % waste in filter concentrate from 20 ppm TSS feed.

*¥* The solld/waste concentrate ratio is 2,16, and the average depth
of saltcrete in Z Area will be 7.9 ft2,

4-24



SECTION 4 REFERENCES

1.

10.

il.

12.

13.

C. H. Brown, M. T. Harris, and R. D. Roop, "Polishing
Treatment of Coal Liquefaction Wastewaters," presented AIChE
National Meeting, Anaheim, CA, May 20-24, 1984,

C. E. Apperson, Jr., Fission Product Activity Data Base for

Mark 22, DPST-82-687, October 5, 1982.

J. R, Cadieux, Memorandum to J. R. Wiley, Decontamination of
Cooling Water by Ion Exchange, DPST-82-855, September 14, 1982.

R. E. Stimson, Monthly Report, March 1984,
Transamerica Delaval Installation List for Electric Utilities.

a) Memorandum "Fubular Precoat Filters" To: M. A. Ebra;
From: R. E. Stimson, September 21, 1984.

b) Conversations with M. Lattimer.

¢) Operating Instructions for CH$-129-91 Poro-Stone Filter,
R. P. Adams Company, Inc., Buffalo, NY.

J. P. Ryan, Separations Areas Effluent Treatment: The
Preparation of a Simulated Effluent for System Development and
Testing . DPST-84-287 (1984).

a) R. E. Stimson, Flocculation/Filtration Screening, DPST-84-
644 . .

b) R. E. Stimson, Adsorption/Filtration Pretreatment for
Waste Maragement Effluent Treatment Facility (WMETF),
DPST-84-'3

a) Feasibility Test Report, Mott Metallurgical Corporation,
A. W. Emmons and R. S. Sekellick, 8/28 - 8/30/84.

b) Feasibility Test Report, Mott Metallurgical Corporation,
L. Stange and R. 8. Sekellick, 10/30 - 11/2/84.

G. W, Earle and S. A. Thomas, Memorandum to D, W. Gemar,

‘"Absorbed Radiation Dose Rates — Contaminated Water Storage

Basin Polyethylene Liner,' December 5, 1983,

C. S. Heng, Salt Decontamination — Technical Summary,
DPSP-83-17-17 (1983).

J. P. Ryan, Memorandum to H. D. Martin, 200-Area Effluent
Treatment Facility (ETF): Ultrafiltration Systems Testing at
Carre, Inc. with Simulated F and H-Area Effluents, DPST-84-537,
May 23, 1984.

J. L. Kessler, Memorandum to H. D. Martin, Pilot-Scale
Ultrafiltration Testing for the WMETF, DPST-84-783,
September 25, 1984,

4-25



SECTION. 4 REFERENCES, Contd

14.

15.

16.

17.

18.

19.

20.

21.

22,

23.

24,

25,

26,

27.

C. 0. O'Leary and D. W. Gemar, Memorandum to G. M. Johnson,
"Basic Design Data — Effluent Treatment Facility,"
September 30, 1983.

E. Mayer, Letter to R. E. Stimson, "Filtration Pretreatment/
Reverse Osmosis Experience at Carolina Power and Light,
Brunswick Station - Trip Report," December 4, 1984,

E. Mayer, Letter to R. E. Stimson, "Filtration-Pretreatment/
Reverse Osmosis (RO) System at Rocky Flats, Golden, CO, Trip
Report," December 14, 1984,

J. L. Kessler, Pilot Scale Reverse Osmosis Testing for the
Waste Management Effluent Treatment Facility, DPST-845-791,

R. E. Stimson, Reverse Osmosis Treatment of the 200-Area

Effluents, DPST-84-~767,

T. Motyka, High-Level Caves — Reverse Osmosis Tests on
Contaminated Canyon Cooling Water, DPST-84-491, May 15, 1984.

Memorandum to D. T. Mah, from E. I. Baucom, May 21, 1984,
Memorandum to D. T. Mah, from Peter Erickson, October 5, 1983.
Memorandum to D. T. Mah, from Larry Lien, March 9, 1984.

Technical Bulletin, 1E-13-55171, "Amberlite MB-1," Rohm and
Haas Company, Philadelphia, PA 19105 (1981).

Idea Exchange, Technical Bulletin, Volume 3, No. 2, "Mixed Bed
Deionization,” Dow Chemical Company, Midland, MI 48640 {(1981).

M. Lattimer, personal communication.

M. Benedict, T. H., Pigford, H. W. Levi, Nuclear Chemical
Engineering 2nd Ed., p. 606, McGraw-Hill, Inc., New York
(1981).

R. A. Pease, Letter to C. D. O'Leary, "Mixed-Bed Ion Exchange
as Applied to ETF," October 12, 1984.

C. A. Langton and M. D. Dukes. "Defense Waste Salt Disposal
at the Savannah River Plant,'" from the Waste Management '84
Symposium, Tucson, AR, March 11-15, 1984.

R. G. Baxter, R. Maher, J. B. Mellen, L. F. Shafranek, and
W. R. Stevens, III. '"The Defense Waste Processing Facility
Project at the Savannah River Plant," from the Waste
Management '84 Symposium, Tucson, AR, March 11-15, 1984.

4-26



ACID / CALSTIC ADDITION A~y 7 cAUSTIC ADDITION

FIGURE 4.1-1. F/HEIF Feed Pretreatment

FEEDv .
pH FEED
EQUL.IBRATION EQUILIBRATION
SCREEN TANK 1 TANK 2
(AR, CO2)
—»  TO ATMOSPHERE
OZONE '
AIR FILTER CHEMICAL
ADDITION
REACTOR
OZONE
(OXDANTBACTERICIDE)

pH MEASUREIVENT

4-27

FILTRATION




BACKWASH
GAS INLET

VENT

FILTRATE OUTLET

AT PR Tl
RS SONUSTRE )

u.r_.—u..hn..a.ﬂ

[l
»

" PROCESS INLET |

BACKWASH
DRAIN

i

Inverted PHP Filter

FIGURE 4.2-2_10

4-28



S$i Removsal

Si conc. (ppm) : Alum

1.0g— o
FeCl3
8 ) Semple was an H-Area Trebler .
.B
.4
.2 ki:::j
\

.0 tzzah“ﬁ=¢

0 1000 2000 3000 4000 5000

ppm of Flocculant

FIGURE 4.2.2-2. Silica Removal

4-29



g~

FEED

lr CLEANING SOLUTIONS
(" ™\
CITRATE - NaOH
CONCENTRATE pH
RECYCLE LINE ADJIUSTMENT
\. S
(100 PSN) INTO
PERMEATE SHELL UF
: - ) >
NORMAL @ T ———e PRODUWCT
WP FEED UF MODULE l
BACKWASH

TUBE SIDE RINSE
(20 PSD)

FIGURE 4.2.3~1. Ultrafiltration Schematic




-9

0 30 60 90 120 150 180
| HOURS

FIGURE 4.2.3-2! Ultrafiltration of Concentrated Iron and
I 8ilica Solutions
|



e-%

320EG C

MEMBRANE FLUX~GFD FLUX
250 ' °

200 -

AVE FLUX/aP = 0.21 GFD/PSI

100 i~

50 -

5 | I | L | 1

200 300 400 S0 600 700 800 900 1000

FEED PRESSURE - PSI

FIGURE 4.2.3-3. Initial Ultrafiltration Membrane Flux



te-%

FEED

MULTIMEDIA

TO

("REFERENCE PROCESS")

CLEANING SOLUTIONS
> TO ETF EVAPCRATOR
CARPON FE FILTER 05 MICRON
= —» TORO
;
BACKWASH

matay

SALTSTONE *

CONCENTRATE RECYCLE

FIGURE 4.2.4-1. Multibed Filtratiom



e -%

First Stage Second Stage Third Stage
400 psig 400 psig 700 psig

M e——
200 GPM | , /1_
e __— | >__—

TP F
AF(/M

!

Permeate
111 ppm
180 GPM

Concentrate
18, 960 ppm
20 GPH

* The number of modules and elements in each stage will be determined in the final design

FIGURE 4.3-1. Schematic of F/HEIF Reverse Osmosis Staging



SE-%

Permeate <

Flowmeter

Concentrate «f=

18| |18

¢
0
Feed ' =
(=) ) [ @ ’
b : T
11
2
Low Press. f;\ Heat Exchanger High Press.
Pump Pump
Switch

<.|—_> Flow control Valve

FIGURE 4.3-2. Reverse Osmosis Schematic



SBuriea] sisoms( I8IIA)Y

31VINHId @

't

€

% F3YnO01d

J1IVHINIONOO

4-36



le-%

DESIGN 1: DUAL- BED ION EXCHANGE

FRCOM

REVERSE OSMOSIS

STRONG

——
TO CREEK

DESIGN 22 THREE - BED ION EXCHANGE

FROM

REVERSE OSMOSIS

TO CREEK

STRONG

PIGURE &.4.4-1.

Multiple Bed lon Exchange



ge-%

CAIUSTIC
(75 gal/day)

CARTRIDGE CREEK

DIATOMECEOLS EARTH FLTRATION
ADDITION AND BACKFLUSH

NOTE: SEE TABLES 4.6-1 AND 46~2 FOR FLOW RELATIONSHIPS

FIGURE 4.6~1. Tubular Precoat/Cartridge Filtration Followed by
" Reverse Osmosis and Ion Exchange



6E-%

, N vec
SALTSTONE |'
¥
vr | vd
Feed FEED :
— e ULTRAFLL TRATION
ADJIUSTMENT ! |
(dilute caustic) | BACHFLUSH
CAUSTIC >

WMETF
EVAPCRATOR

Rej

REVERSE
OSMOSIS

NOTE: SEE TABLES 46-1 AND 4.6-2 FOR FLOW RELATIONSHIPS

FIGCURE 4.6-2. Tubular Ultrafiltration Followed by Reverse Osmosis

and Mixed Bed Ion Exchange



TABLE 4.2.2-1

Filteraids and Adsorbente

CUNO M-902 COATED DIATOMACEOUS EARTH - FINE
CUNC M-802 COATED DIATOMACEOUS EARTH - MEDIUM
CUNO M-901 COATED PERLITE - FINE
DURASIL-10 BOROSILICATE GLASS
GRAVER GL-98 MIXED BED ION EXCBANGE RESIN

30% DRY WT, CATION/ANION = 2.5
GRAVER GL-102 MIXED BED ION EXCHANGE RESIN CATION/ANION ~1.0
GRAVER GL-103 MIXED BED ION EXCHANGE RESIN CATION/ANION ~1.0
EPIFLOC PRECOAT D MIXED BED ION EXCHANGE RESIN CATION/ANION ~1.0
ECODEX | MIXED BED ION EXCHANGE RESIN CATION/ANION ~1.0
ZEOLITE CHABAZITE - PHELPS DODGE
MIDCONTINENT MIXED BED ION EXCHANGE RESIN CATION/ANION ~1.0

4-40



*

TABLE 4.2.2-2
Filtration DFs
TAG NO. FILTERAID (ppm) Ce-144 Ru-106 Cs-137 Zr-95
167 NONE (0.45 um) 110 13 1.2 18
168 NONE (0.20 m) 138 15 1.2
169 CUNO M902 (50) 20 1.6 10
170 CUNO M902 (500) 24 2.6
171 CUNO M902 (5000) 60 12
173 GRAVER GL98 (50) 33 1.5
190 GRAVER GL98 (50) 680 1.1
174 GRAVER GL98 (500) 54 3.4
191 GRAVER GL98 (500) 1060 1.7
172 GRAVER GL98 (5000) 104
192 GRAVER GL98 (5000) 3021 _
294 DURASIL-10 (50) 104 49.6 1.60 10.9
293 DURASIL-10 (500) 202 17.9 2.61
292 DURASIL-10 (5000) 6094 18.1 21.4
303 " ZEOLITE (50) 405 17.7 4.93
302 ZEOLIT. (500) 1580 22.6 37.4
301 © ~ 7 ZEOLITE (5000) 7.0 T T20.5 C 122 T TT91.9 T
FEED: TANK 12-3/H 105 dilution 35210-41-1
d/m/ml {Bac kground )

Ce 144 685,?87 (0)

Ru 106 30, 826 (277)

Cs137 110,345 (291)

Zr95 3,845 (173)

IX Resin wts on wet basis - Dry wt is approximately 30%

cation/anion = 2.5

Durasil=-10 Dry wt 1is 50%.

4-41



Lo

TABLE 4.2.2-2, Contd ;é
Filtration DFs T
V7
TAG NO, FILTERAID (ppm)* Ce-144 Ru-106 Cs-137 Zr-95 ADD NO.
235 NONE 1315 41 1.1 57853
229 CUNO 802 (50) 16 1.2 14 57847
230 CUNO 802 (500) 706 64 1.9 , 57848
231 CUNO 802 (5000) 52 8.1 23 57849
232 CUNO 901 (50) 104 18 1.3 57850
233 CUNO 901 (500) 18 2.8 21 57851
234 CUNO 901 (5000) 24 28 57856
237 EPIFLOC PRECOAT D (50) 1388 22 1.9 57951
238 EPIFLOC PRECOAT D (500) 2904 18 3.8 57952
239 EPIFLOC PRECOAT D (5000) 276 8.5 23 57953
240 DURASIL - 10 (50) - 2082 24 1.1 "57954
241 DURASIL - 10 (500) 1.4 57955
242 DURASIL ~ 10 (5000) 2775 235 57956
249 MID CONTINENT {5000) 219 7 57969
245 GRAVER GL-102 (500) 374 14 2.2 15 57965
246 GRAVER GL-102 (5000) 5.8 1.5 34 1.1 57966
247 GRAVER GL-103 (500) 41 1.6 26 57967
248 GRAVER GL-103 (5000) 47 26 | 57963
FEED: TANK 12.3/H 10% DILUTION 35210-41-3 8/14/84°
d/m/ml (Bac kground) pH 6.29 >7.0

Celdd 726,645 (0)

Ru 106 104,413 (857}

Cs137 99,947 . (332)

Zr95 3,704 (81) )

* Durasil and IX resins concentrations are on a wet bas1s
Durasil dry wt is 50 wt Z.
1X resin dry wt 1is 30%.

4=42



gy-%

TABLE 4.2.2-3

‘Conatant Rate Testa

Body Feed Cycle Time Flow Rate Filtrate .
Sample (TSS) Teat No. Precoat Type 1b/ft2 (ppm) Ar:Min gem/fe2 Py P TSS SDI Media (um)
CUNO 1.3+

PCW (0.33) 8 M=-902 0.1 50 3:30 1.0 3.5 0.04 - 2.0
PCW 9/17 STD Supercel 0.1 25 1:10 1.0 6.1 7.6 - - 0.5
PCW 9/17 STD Supercel 0.1 25 0.57 1.0 5.2 6.0 - - 0.5
PCW 9/19 STD Supercel 0.1 25 1:17 1.0 9.0 9.5 - - 0.5
Simulant 9/21 STD Supercel 0.1 25 1:10 1.0 7.0 30.0 - <l.3* 0.5
Simulant 9/24 STD Supercel 0.1 25 1:20 1.0 9.5 20.0 -

Simulant 9/25 STD Supercel 0.1 25 1:20 1.0 6.4 28.5 = <0.67% (.5
Simulant 10/8 STD Supercel 0.1 25 1:40 1.0 4 28 - 0.94 2.0
Simulant 10/9 STD Supercel 0.1 25 1:45 1.0 3.6 27 - 2.0
Simulant (13.3) 9 CUNG M902 0.1 50 2:00 1.0 - a5 0.04 - 2.0

0.02
Simulant (13.3) i0 CUNO M902 2.1 100 2:15 1.0 - 32.5 0.12 - 2.0
. 0.5
Simlant (11.0) 3 Bcodex 0.25 0 1:40 1.0 - 30.0 3.6 - 2.0
4.2

Trebler(H Area)* 10/11 STD Supercel 0.1 25 2:20 0.7 2.5 6.2 - - 2.0
Trebler 10/22 STD Supercel 0.1 - 25 2:30 0.65 2.6 5.4 - - 2.0
Trebler*% 11/08 STD Supercel 0.1 25 2:00 0.7 3.6 20.5 - - 2.0
Trebler** 11709 STD Supercel 0.1 25 1:40 1.0 4.5 23.5 - - 2.0

* Extrapolated From 10 min Run Time
*% Bottoms of Trebler Sample Container ~ A Worst Case



W=

TABLE 4.2.2-3, Contd

Conatant Rate Tests

Body Feed Cyele Flow Rate Filtrate
Sample {(IS5) Test No. Precoat Type 1b/ft? (ppm) Time gpm/ft2 Py Pg T8 ISD Media (um)
PCVW (0.5} 2-2 M-902 0.1 50 4:15 1.0 - 6.3 0.24 0.8 2.0

+0.10

Simulant 7-11 STD Supercel 0.1 0 1.0 2.0
Simulant 7-2 STD Supercel 0.1 25 1.0 2.0
Simulant 8-1 STD Supercel 0.1 25 1.0 2.15 0.5
Simulant 8-2 None 0 25 1.0 1.35 0.5
Simulant 9-1 STD Supercel 0.l 25 1.0 1.42 5.0
Simulant 7-6 STD Supercel 0.1 25 1.0 2.0
MOTT Tube Tests (0.116 £t2)} - Automated Cycles
Simulant 11-1 STD Supercel 0.1 25 .95 0.19 1.54 2.0
Simulant 12-1 0.318 2.0
Simulant 12-2 0.174 2.0
Simulant i1-2 0.17  1.12 2.0
Simulant 11-3 ) 0.09 0.92 2.0
Simulant 11-4 0.10 0.71 2.0
Simulant 11-5 0.03 0.24 2.0
Simulant ti-6 0.41 2.0
Simulant ©11=7 '
Simulant 11-8

SDI Composite 11 = 3+8 = 1.20



TABLE 4.2.2-4

Constant Rate Tests and Filtration Decontamination Factors

.- Cycle Time :
Run (Hr :min) P; P Ce-144  Ru-106  Cs-137 Sr-85  SDI
1.0 10/11 2:20 2.5 '6.25
2. 10/22 2:30 2.6 5.4 >267 >8.13 1.0 1.0
4. 11/8 2:00 3.6 20.5 >32.8  >9.04 1.0 1.0
5. 11/9  1:40 4.5 23.5 52.7 14.7 1.0 1.0
6.% 11/14  1:50 3.5 3l >1000  >8.32 1.0 1.0 0.49

Test Conditions: Precoat 0.1 1b/ftZ STD Supercel